Electronically Filed in TPUC Docket Room on July 22, 2022 at 10:23 a.m.

N THE TENNESSEE PUBLIC UTILITY COMMISSION

AT NASHVILLE, TENNESSEE
IN RE: )
)
PETITION OF TENNESSEE )
WASTEWATER SYSTEMS, INC., TO ) DOCKET NO. 22-00074
AMEND ITS CERTIFICATE OF ;

CONVENIENCE AND NECESSITY

PETITION TO AMEND ITS CERTIFICATE OF CONVENIENCE AND NECESSITY
TO INCLUDE DERBY MEADOWS SUBDIVISION

Tennessee Wastewater Systems, Inc. (“TWSI”, “Utility”, or “Company”)
petitions the Tennessee Public Utility Commission (“TPUC”) to amend its Certificate
of Convenience and Necessity to expand its service area to include a residential
subdivision known as Derby Meadows and commercial parcel for Thornton’s
Refueling and Convenience Store in Robertson County.
[...]
valved sludge withdrawal line at least six (6} inches in diameter if pumped and at least eight
(8) inches in diameter if gravity flow is used. This does not apply to air lift methods of
sludge removal, as this should be determined by the sludge removal rate.

The airlift piping shail be constructed of schedule forty (SCH 40) galvanized steel piping and
fittings. A removable clean-out plug shall be installed at the top of the vertical airlift pipe.
Piping shall be arranged so that returned sludge is deposited in the aeration chamber at a
point which prevents short-circuiting and with positive visible return. The airlift pump(s)
shall be designed and manufactured of adequate size pipe and with sufficient air supply to
provide a pumping rate in excess of the total daily flow. Air required fo achieve this shall be
provided in excess of the necessary for aeration, mixing and treatment. The proposed
Derby Meadow WWTP sludge removal piping system satisfies Chapter 5, Section 5.4.3
Sludge Removal Piping provisions.

Section 5.4.4, Sludge Removal Control -- Siudge wells equipped with telescoping valves
or other appropriate equipment shall be provided for viewing, sampling and controlling the
rate of sludge withdrawal. A means for measuring the sludge removal rate and sludge
retum rate shall be provided. Sludge pump motor control systems shall include time clocks
and valve activators for regulating the duration and sequencing of sludge removal.

Page 17 of 82

V' Landmark Engineering Group, Inc.
3340 38t: Avenue, Suite 4 ~ Moline, IL 61265 - (309) 755.3400 - info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 49W, Coopertown, Roberison County, TN
Landmark Project *01-21-1598 — April 4* 2022

The Derby Meadows WWTP is designed for sludge to be returned to the aeration chamber
by continuous airlift pumping. Sludge being returned will be visible to the Operator and
accessible for sampling. The sludge removal rate can be checked by the operator and
determined by the volume of the sludge in the Sludge Chamber for any given period of time.
The proposed Derby Meadow WWTP Sludge Removal system satisfies Chapter 5, Section
5.4.4 Sludge Removal Control provisions.

Section 5.4.5, Sludge Hopper - The minimum slope of the side walls shall be 1.75 vertical
to 1 horizontal. Hopper wall surfaces should be made smooth with rounded comers to aid in
sludge removal. Hopper bottoms shall have a maximum dimension of two (2) feet.

The Derby Meadows WWTP sludge hoppers shall be constructed with side slopes of
greater than 1.75:1 and are actually at 62° angle, with 2’ square bottom area. The sludge
shall settle by gravity to the bottom of the hopper(s). The hopper(s) having sloping
sidewalls which will direct the sludge to the bottom near the airlift pump inlet(s). Maximum
area at the base of the hopper (s) shall be two (2) square feet. The settled sludge will be
returned to the aeration chamber by continuous aitlift pumping. The Derby Meadows
WWTP siudge hopper configuration is detailed in the Construction Plans and Specifications.
The proposed Derby Meadow WWTP system satisfies Chapter 5, Section 5.4.5 Sludge
Hopper provisions.

Chapter 5.5, Protective and Service Facllitles

Section 5.5.1, Operator Protection — All clariflers shall be equipped fo enhance safety for
operafors. Such features shall appropriately include machinery cover lift lines, stairways,
walkways, handrails and slip-resistant surfaces.

The Derby Meadows WWTP has the appropriate safety provisions and walkway grating
surface for the operator. The proposed Derby Meadow WWTP system satisfies Chapter 5,
Section 5.5.1 Operator Protection provisions.

Section 5.5.2, Mechanical Maintenance Access -~ The design shall provide for
convenient and safe access to routine maintenance ifems such as gear boxes, scum
removal mechanisms, baffles, weirs, inlet stilling baffle area, and effluent channels.

The Derby Meadows WWTP is designed for maintenance access to all components within
the physical WWTP and the Control Building. The proposed Derby Meadow WWTP system
satisfles Chapter 5, Sectlon 5.5.2 Mechanical Malntenance Access provisions.

Sectlon 5.6.3, Electrical Fixtures and Controls — Electrical fixtures and controls in
enclosed settling basins shall meet the requirement of the National Electrical Code. The

Page 18 of 52

VLa ndmark Engineering Group, Inc.
3340 38t Avenue, Suite 4 - Moline, IL 61265 - (309) 755.3400 ~ info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 48W, Coopertown, Robertson County, TN
Landmark Project *01-21-1598 ~ April 4% 2022

fixtures and controls shall be located so as to provide convenient and safe access for
operation and maintenance. Adequate area lighting shall be provided.

The Derby Meadows WWTP design and construction shall be meet all National Electrical
Code (NEC) provisions. The Control Panels within the Control Building are situated for
easy obstructed access in accordance with the NEC. The interior of the Control Building is
adequately lit with 3 LED fixtures as depicted in the Construction Plans and Specifications.
The exterior of the building shall have three (3) motion detection LED fixtures as depicted in
Construction Plans and Specifications. The proposed Derby Meadow WWTP system
satisfies Chapter 5, Sectlon 5.5.3 Electrical Fixtures and Controls provisions.

Chapter 5.6, Operability, Flexibility, and Rellablility

Sectlon 5.6.1, Scum Removal — A method of conveying scum across the water surface to
a point of removal should be considered, such as water or air spray. Baffles should be
designed fo ensure capture of scum at minimum and maximum flow rates.

The Derby Meadows WWTP will have an airlift surface skimming system installed in the
settling zone of the clarification chamber(s). The airlift skimmer(s) shall be constructed of
schedule forty PVC pipe and fittings. The skimmer inlet(s) shall be equipped with an
adjustable cone. The inlet cone(s) shall be provided with attached flexible connector for
installation and adjustment of the cone(s) on the airlift assembly. A removable SCH40 PVC
clean-out plug shall be provided at the top of the skimmer airlift pipe where it joins the
horizontal discharge line. The discharge line shall run on top of the plant and return back
to the aeration chamber for final discharge. The skimmer air supply connected to the main
air header of the treatment plant. Air adjustment/shut-off valve(s) will be installed in the
skimmer air manifold supply line(s). The proposed Derby Meadow WWTP system satisfies
Chapter 5, Section 5.6.1 Scum Removal provisions.

Sectlon 5.8.2, Overflow Welrs — The overflow weirs are of the notched type and are
adjustable for leveling as outlined in the WWTP Specifications.

Sectlon 5.6.3, Unit Dewatering — The WWTP chambers can be dewatered by a
mechanical pump of sufficient size within the specified time period. The structure weight is
sufficient to prevent displacement by buoyancy forces when empty if the surround ground is
dry and water table is sufficiently below the bottom of chambers or at a maximum of 4’
depth from bottom of chamber. Each chamber of the WWTP structure is over 27,000* not
including any liquid, equipment or piping.

The buoyancy forces if the soil is completely saturated would be in the range of 48.3 kips
and would cause the empty structure to float out of the ground by over 4' since the

Page 19 of 52

VLandmark Engineering Group, Inc.
3340 38t Avenue, Suite 4 - Moline, IL 61265 - (309) 755.3400 - info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 49W, Coopertown, Robertson County, TN
Landmark Project *01-21-1598 -- April 4% 2022

hydrostatic force would be over 2 times the structure weight. Therefore, any consideration
of dewatering must be done in conjunction with forecasted weather conditions and existing
ground water depth in the immediate vicinity of the WWTP

The weight of each chamber including 8.83' of liquid is approximately 70 kips which
exceeds the maximum buoyancy force on the chamber in the event the ground is 100%
saturated or flooded to the top of the structure.

Section 5.6.4, Hydraulles — Not Applicable

Section 5.6.5, Sludge Removal

Section 5.6.5.1 — When two or more clarifiers are used, provisions shall be made to control
and measure the rate of sludge withdrawal from each clarifier.

The Derby Meadows WWTP is designed for sludge to be returned to the aeration chamber
by continuous airlift pumping from each clarifier.

Sectlon 5.6.5.2 -- Consideration should be given to removing activated sludge from the
effluent end of rectangular clarifiers.

The Derby Meadows WWTP is designed with circular clarifiers within the rectangular
precast concrete chamber.

Section 5.6.5.3 —~ Consideration shall be given to chiorination of return activated siudge
and digester supernate. Sufficient mixing and contact time should be provided.

The Derby Meadows WWTP is designed for sludge to be returned prior to chlorination of
the discharge effluent form the clarifier.

Sectlon 5.8.6, Other Design Considerations — Plant modifications are possible if
warranted based operating experience and effluent quality.

ACTIVATED SLUDGE ~ CHAPTER 7

7.1 GENERAL

7.1.1 APPLICABILITY — The activated sludge process and ifs various modifications may be
used where sewage is amenable to biclogical treatment.

The Derby Meadows WWTP will consist of treatment of daily waste water flow from the
development and shall be accomplished by the Activated Sludge process. This plant will
treat non-industrial sewage influent with a BOD concentration of 204 mg/l over 24 hours to

Page 20 of 52

V' Landmark Engineering Group, Inc.
3340 38t Avenue, Suite 4 - Moline, IL 61265 - (309) 755.3400 - info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 49W, Cooperfown, Robertson County, TN
Landmark Project *01-21-1598 — April 4* 2022

provide an effluent quality of 10mg/l of BOD5 and 15mg/l TSS. The chlorine contact
chamber will provide adequate disinfection (<400 ppm fecal) through a hypochlorite
concentration of 8 mg/l to meet disinfection standards including a minimum retention of 30
minutes DAF and 15 minutes at PHF.

The Derby Meadows WWTP facility is a GAINEY model W.O. 1200 as depicted in the
Construction Plans and Specifications capable of treating 120,000 gallons per day of
sanitary sewage. The WWTP is designed to serve a population equivalent of 1,200 with a
total loading and treatment capability of 196.81 pounds of BODs per day.

7.1.2 PROCESS SELECTION — The activated sludge process and its several modifications may
be employed to accomplish varied degrees of removal of suspended solids and reduction of
BOD and ammonia. Choice of the process most applicable will be influenced by the
proposed plant size, type of waste to the treated, and degree and consistency of treatment
required. All designs should provide for flexibility to incorporate as many modes of
operation as is reasonably possible.

Primary treatment shall be accomplished in the aeration chamber of the WWTP facility. All
incoming waste water shall enter the flow equalization chambers and then pumped into and
retained in the aeration chamber for twenty-four hours. Air will be introduced along one wall
near the bottom to produce a mixing and rolling action in the tank. Two thousand one
{2,100) hundred cubic feet of air shall be pumped into the aeration chamber for each pound
of BOD applied per day. The spiral rolling action created by the introduction of air shall
insure thorough mixing of the incoming organic material with the activated sludge present in
the chamber. In addition, the spiral flow pattern shall prevent short circuiting of the flow and
assure adequate retention of all organic materials.

Secondary treatment of the waste water shall be accomplished in a clarification chamber.
Mixed liquors shall flow from the aeration chamber into the clarification chamber by
hydraulic displacement. The effective holding capacity of the clarifier is calculated excluding
the lower two-thirds, by height, of the hopper(s) and is of sufficient volume to provide in
excess of four-hour retention of the average daily flow. The chamber is designed so that
the clarifier will successfully perform its function of solids separation without hydraulic upset
even when the significant runoff period is eight hours.

7.1.3 Pretreatment -- Where primary settling tanks are not used, effective removal or
exclusion of grit, debris, excessive oil or grease, and comminution or screening of solids
shall be accomplished prior fo the activated sludge process. Where primary settling is
used, provisions should be made for discharging raw sewage directly to the aeration tanks
fo facilitate plant start-up and operation during the initial stages of the plant's design life.

Page 21 of 52

VY Landmark Engineering Group, Inc.
3340 38t Avenue, Suite 4 — Moline, 1L, 61265 ~ (309) 755.3400 ~ info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 49W, Coopertown, Roberison County, TN
Landmark Project ¥01-21-1598 — April 4% 2022

Prior to the primary treatment, sewage will enter a set of flow equalization chambers to
remove trash and normalize the flow to avoid peak surges on the freatment process. The
flow will be dosed using two non-clog submersible pumps with 5.25 impellor, 230 Volt, 3
Phase. In addition, Pro2 Oxygen Infusion system will be utilized to inject a saturated
oxygen infused stream in the flow equalization chamber.

7.2 TYPES OF PROCESSES

SECTION 7.2.1 CONVENTIONAL

Conventional activated sludge is characterized by introduction of influent wastewater and
return activated sludge at one end of the aeration tank, a plug-flow aeration tank, and
diffused aeration.

SECTION 7.2.2 COMPLETE MiX

Complete mix activated sludge is characterized by introduction of influent wastewater and
return activated sludge throughout the aeration basin and the use of a completely mixed
aeration tank. Complete mix aeration tanks may be arranged in series to approximate plug
flow and conventional activated siudge.

The Derby Meadows WWTP process can be classified as Activated Sludge with a biological
treatment processes that use a suspended growth of organisms to remove BOD and
suspended solids. The process is enhanced by the infusion of pure oxygen from the Pro2
Oxygen infusion system in addition to the standard aeration system. The WWTP system
includes a Flow Equalization chambers, Aeration chambers, Clarifier settling chambers,
return wasted sludge and effluent disinfection.

In general the primary influent of sewage is mixed with the return activated sludge to form
mixed liquor. The mixed liquor is aerated for a specified length of time. During the aeration
the activated sludge organisms use the available organic matter as food producing stable
solids and more organisms. The suspended solids produced by the process and the
additional organisms become part of the activated sludge. The solids are then separated
from the wastewater in the settling fank. The solids are returned to the influent of the
aeration tank (return activated sludge). Periodically the excess solids and organisms are
removed from the system (waste activated siudge).

7.3 AERATION TANKS

8ection 7.3.1 Required Volume
The size of the aeration tank for any particular adaptation of the process shall be based on
the food-to-microorganism (F/M) ratio, using the influent BOD (load per day) divided by the

Page 22 of 52

YV Landmark Engineering Group, Inc.
3340 38th Avenue, Suite 4 - Moline, IL 61265 - (309) 755.3400 - info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 49W, Coopertown, Robertson County, TN
Landmark Project *01-21-1598 — Aprif 4% 2022

mixed-liquor volatile suspended solids. Alfematively, aeration tanks may be sized using
sludge age. The calculations using the F/M ratio or sludge age shall be based on the kinetic
relationships. APPENDIX 7A shows the permissible range of F/M ratio, sludge age, mixed-
liquor suspended solids, aeration tank detention time, aerator loading, and activated sludge
return ratio for design of the various modifications of the activated sludge process. All
design parameters shall be checked to determine if they fall within the permissible range for
the selected F/M ratio or sludge area and the aeration tank size. Diurnal load variations and
peak loadings must be considered when checking critical parameters.

The aeration chamber has a capacity of 118,935 gallons to provide twenty-four-hour
retention of daily waste water flow. The chamber is of sufficient size to provide a minimum
of eighty (80) cubic feet of tank capacity per pound of applied BODs.

Concrete fillets are installed in the bottom of the chambers parallel to the treatment flow to
insure uniform tank roll and prevent deposition of solids. The overall design of the chamber
is such that effective mixing shall be maintained to provide optimum treatment.

Section 7.3.2 Shape and Mixing

The dimensions of each independent mixed-liquor aeration tank or refum sludge reaeration
tank should be such as fo maintain effective mixing and utilization of air when diffused air is
used. Liquid depths should not be less than 10 feet or more than 30 feet except in special
design cases. For plug-flow conditions using very small tanks or tanks with special
configuration, the shape of the tank and/or the installation of aeration equipment should
provide for elimination of short-circuiting through the tank. Aerator loadings should be
considered and the horsepower per 1,000 cubic feef of basin volume required for oxygen
transfer should be limited to prevent excessive turbulence in the aeration basins, which
might reduce aclivated siudge settleability.

The Derby Meadows WWTP aeration chambers are rectangular in shape. The aeration
chambers are 10’-8" overall height with interior height of 10’-2" with a water height of 8'-10”
leaving 1'-6" of freeboard as depicted in the Construction Plans and Specifications.

Section 7.3.3 Number of Units

Muitiple tanks capable of independent operation may be required for operability and
maintenance reasons, depending on the activated sludge process, size of the plant, and the
reliability classification of the sewerage works (refer to Section 1.3.11).

The Derby Meadows WWTP will have twenty-four (24) aeration chambers which are
rectangular in shape ands sized to provide a minimum of eighty (80) cubic feet of tank

Page 23 of 52

VY Landmark Engineering Group, Inc.
3340 38t Avenue, Suite 4 - Moline, IL 61265 - (309) 755.3400 - info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 49W, Coopertown, Roberison County, TN
Landmark Project *01-21-1598 - April 4% 2022

capacity per pound of applied BODs as depicted in the Construction Plans and
Specifications.

Section 7.3.4 Inlets and Outlets — Not Applicable

Section 7.3.6 Measuring Devices — For plants designed for less than 250,000 gallons per
day, devices shall be installed for indicating flow rates of influent sewage, return sludge, and
air to each aeration tank.

Flow being distributed into the WWTP is measured by the hour meters on each of the flow
equailization pumps which alternate for each leg of the WWTP

Where the design provides for all retumed sludge to be mixed with the raw sewage (or
primary effluent) at one location, the mixed-liquor flow rate to each aeration tank shall be
measured, and the flow split in such a manner to provide even loading fo each tank, or as
desired by operations.

All flow is going to one aeration chamber and splitting the flow is not possible.

Section 7.3.6 Freeboard and Foam Control — Aeration tanks shall have a freeboard of at
[...]
the pressurized common line under maximum head conditions. Additionally, each pump
must be equipped with properly installed and approved backflow prevention assembly.
Furthermore, tanks must be watertight and located above the seasonal groundwater table
where possible.

Grinder pumps are being utilized at each home and facility along with low pressure
sanitary sewer system to route sewage to the Flow Equalization tanks at the WWTP.

Prior to the primary wastewater treatment, sewage will enter a set of dosing system / flow
equalization tanks to remove trash and nomalize the flow to avoid peak surges on the
treatment process. Pro2 Nano Oxygen Infusion will be performed in the flow equalization
chamber prior to be dosed to the WWTP. The aerated flow equalization chamber
distributes the influent evenly over the course of a day. This optimizes the efficiency of the
treatment plant. Even distribution is accomplished with time-dose pumps that are
equipped with high water alarm,

The proposed WWTP design includes a 25,000 Gallon Dosing / Flow Equalization
chamber to equalize flow and aliow adequate retention time for pre-treatment with Pro2
Nano Oxygen infusion. The 25,000-gallon Flow Equalization consist of 5 chambers as
depicted below.

:
[

L. I3 _

M’N
1__oiy
. —

|

|

.I
.
—

TTTTEFTT T T

1

|
=
|
T

WWTP Flow Equalization Five (6) Chamber Design Layout

Page 38 of 52

VLandmark Engineering Group, Inc.
3340 38t Avenue, Suite 4 — Moline, IL 61265 - (309) 755.3400 - info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 49W, Coopertown, Robertson County, TN
Landmark Project *01-21-1598 -- April 4% 2022

Sectlon 15.4.3 Grease and Oll

Facilities with commercial-grade kitchen facilities should be equipped with an effective
grease and oil interceptor. Other potential sifes of grease/oil production should be
investigated by the design engineer. — Local code will require Grease Trap at all
commercial facilities

15.5 Secondary Treatment Design

Sectlon 15.5.1.6 Dosing Chamber

Where the treated effluent is intended to be distributed through a drain field, drip dispersal
system or other land application mechanisms, a dosing chamber should be empioyed,
sized and equipped to provide timed-dosing of the daily wastewater flow with adequate
reserve storage capacily for system malfunctions. The dosing chamber shouid be
equipped with an audible visual or other approved high-water alarm set to provide
notification to the owner/operator of & malfunction when the design high water level is
exceeded and the emergency reserve capacity is being used. A low-water cutoff device
must be provided fo prevent damage to the pump during low-water conditions. A
programmable timer and control panel should be employed to regulate the dosing
frequency and volume, and to record wastewater flow, the number of doses and other
pertinent dosing data. Time dosing should be utilized to dose the absorption field or zones.
The frequency of dosing must be based upon the soil's hydraulic loading rate and the
design fiow. Fields or zones should be time dosed to ensure the fotal twenty four (24}
hour wastewater effiuent flow is applied in a 24-hour period.

The proposed WWTP effluent will be routed to the drip field dosing tank and drip fields that
has been constructed per and in accordance with the previous SOP. The requirements
outlined herein for the Drip Field Dosing system have been satisfied and under TDEC
SOP-01028.

15.6 Disinfection and Fencing
Disinfection of effluent is required prior to spray imigation. Disinfection of effluent will be
required for drip dispersal of unfenced drip irrigation if the drip field access is classified as
either “Open Access” (where drip areas are used for ball fields, playgrounds, picnic areas,
golf courses, efc.) or *Altractive Access” (where open spaces are maintained similar to
residential lawns with easy access and with grass maintained at short heights, but with the
area undeveloped for racreational purposes).

The Derby Meadows was approved under the Conservation Zoning regulations for
Harvester, LLC which resulted in 54% of the land remained undisturbed and dedicated for

Page 39 of 52

NV Landmark Engineering Group, Inc.
3340 38th Avenue, Suite 4 — Moline, IL 61265 — (309) 755.3400 ~ info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 49W, Coopertown, Robertson County, TN
Landmark Project ¥01-21-1598 — April 4% 2022

Open Space and public enjoyment. The Drip Filed area will not be fenced and will be open
for public open space enjoyment.

Regardless, the effluent will be disinfected as outlined herein and per Chapter 10 of the of
the Design Criteria for Review of Sewerage Works Construction Documents.

The design is based on meeting reuse limits or as stated in previous correspondence per
“Unrestricted Urban” per Rule 0400-40-06. The proposed WWTP effluent standard
meeting the Unrestricted Urban per Rule 0400-40-06 is our effluent quality target and that
coincides with TDEC's Mission to be stewards of our natural environment by protecting
and promoting public health and safety.

In addition, notwithstanding any less stringent provisions established in the end user
service agreement, the permittee shall comply with the following minimum standards and
monitoring frequency:

Urban Unrestricted Reuse Urban Restricted Reuse
Parameter Daily Limit Monitoring Daily Limit Monitoring
Frequancy Frequency
Sea Note 1 See Note 1
pH 8.0-2.0 Weekly 6.0-9.0 Weekly
Sea Note 2 See Note 2
CBQDs or 10 mgiL or Waeekly 30 mgior Weelkly
NH3-N 6 mg/L Seo Note 2 10 mgil See Note 2
NTU or 5 NTU Continuous Weekly
TSS 6 TSS mglL Dally 30mgiL See Note 2
See Note 2
E. coll 23cfu/t00ml | SeeNote3 | 200 cfu/100mL See Note 3
Chiorine Minimumof1 | SesNote 3 Minlmum of 1 See Note 3
residual mg/L mg/L

Note 1: The monitoring frequency may be increased due to special circumstances in the
NPDES permit or SOP, as agreed upon in end user agreement, or as agreed
by reclaimed wastewater provider.

Note 2: pH, CBODS5/NH3-N, NTU/TSS values shall be measured at the effluent sampling
point of the pump station into the reclaimed water distribution system or as
otherwise indicated in the SOP or NPDES permit.

Chlorine residual limits apply only upon failure to comply with E. coli limits more
than 10% of the time for the previous month after there is a demonstration that
the system can meet the delivery standards. The minimum chlorine residual
and E. coli shall be measured at the point of release from the reclamation
system (i.e., the delivery meter) to ensure it is maintained within the distribution

Note 3:

Page 40 of 52

V' Landmark Engineering Group, Inc.
3340 38t Avenue, Suite 4 - Moline, IL 61265 - (309) 755.3400 - info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Roufe 48W, Coopertown, Robertson Counly, TN
Landmark Project *01-21-1598 --

15.9 Package Actlvated Sludge Plants

For any activated sludge or fixed film process, the criteria presented in Chapters 4, 5, 6, 7, 8,
10, 11, and 12 of these design criteria must be utilized for each unit process. The design
should include aerobic digestion or sludge holding for sludge wasting.

The proposed Derby Meadow WWTP system and design provisions satisfies Chapter 16, Section
16.9 Package Activated Sludge Plants provisions and requirements.

Design Summary of Gainey Activated Sludge / Extended Aeration Waste Water
Treatment Plant w/ Pro2 Nano Oxygen Infusion

Description of WWTP

Gainey’s 120,000 GPD Extended Aeration Sewer Treatment Plant. The WWTP is designed
to treat non-industrial sewage influent with a hydraulic loading of 120,000 GPD and a BOD
concentration of 204 mg/l over 24 hours and with the addition of the NanO2 Oxygen Infusion
System to provide an effluent quality of 10 mg/l of BOD 5-day, 15 mg/l TSS, 2 mg/l of NH3
and 10 mg/l of DO. The chlorine contact chamber will provide adequate disinfection
(<400ppm fecal) through a hypochlorite concentration of 8mg/l to meet typical standards
including a minimum retention of 30 minutes at DAF and 15 minutes at PHF,

The plant will include aeration, clarification, and a chlorine contact chamber (sized to
accommodate full buildout) with a Norweco LF4800 Chlorinator. The mechanical equipment
will consist of four (4) Roots blowers and motors installed on a precast slab in a control
building. An electrical power source will be required to connect control panel to the power
source, as well as provide a 230-volt, 3-phase power supply.

Design includes a 25,000 Gallon Dosing / Flow Equalization chamber to equalize flow and
allow adequate retention time for pre-treatment with NanO2 Oxygen infusion. NanO2 oxygen
infusion will be provided within the 25,000-gallon flow equalization chamber to achieve BOD
reduction prior to being discharged to the WWTP,

Page 41 of 52

VLandmark Engineering Group, Inc.
3340 38t Avenue, Suite 4 ~ Moline, IL 61265 - (309) 755.3400 - info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 45W, Coopertown, Robertson County, TN
Landmark Project *01-21-1598 —

The WWTP package includes all equipment and precast concrete chambers including
aeration equipment, diffusers, submersible pumps, and a timer to provide a controlled flow
into the WWTP.

Primary Treatment

Primary treatment shall be accomplished in the aeration chamber of the facility. All Incoming waste
water shall enter and be retained In the aeration chamber for twenty-four (24) hours. Air shall be
introduced along one wall near the bottom to produce a mixing and rolling action in the tank
chambers. Two thousand one hundred (2,100) cubic feet of air shall be pumped Into the aeration
chamber for each pound of BOD applied per day. The spiral rolling action created by the
introduction of air shall insure thorough mixing of the incoming organic material with the activated
sludge present in the chamber. In addition, the spiral flow pattern shall prevent short circuiting of the
flow and assure adequate retention of all organic materials.

Operating Conditions
The waste water treatment facility shall be a GAINEY model W, 0.1200, as depicted and detalled

on the construction plans included herewith, capable of treating 120,000 gallons per day of sanitary
sewage. The proposed WWTP shall be designed and built to serve a population equivalent of 1,200
people with a total loading and treatment capability of 197.81 pounds of BODs per day from the
Derby Meadows development and the loading from the Thornton’s Refueling Center.

Aeratjon
The aeration chamber shall have a capacity of 118,936 gallons to provide twenty-four-hour

retention of daily waste water flow. The chamber shall be of sufficient size to provide a minimum of
eighty cubic feet of tank capacity per pound of applied BOD. Concrete fillets shall be installed in the
bottom of the chamber parallel to the treatment flow to insure uniform tank roll and prevent
deposition of solids. Overall design of the chamber shall be such that effective mixing shall be
maintained to provide optimum treatment,

In the aeration tank, “aerobic digestion” or “wet burning” takes place. Here the pre-treated incoming
wastewater is mixed and aerated by air diffusers, located in the bottom of the tank. These diffusers
inject ample air to meet the oxygen demand of the aerobic digestion process as well as mix the
entire tank contents.

Alr Distribution Plping
Galvanized SCH40 piping and galvanized malleable iron plpe fittings shall be used throughout the

air distribution system. Individual galvanized pipe unions, dresser couplings and flexible couplings
with stainless steel clamps shall be provided as necessary in the air distributlon piping as required
to allow individual adjustment of each separate element within the system.

Primary alr distribution shall be provided through a galvanized air header. The air header shall have
individual drop pipes connected to the header assembly for air supply to individual diffused
assemblies. Each drop pipe shall be equipped with an air adjustment valve to control air flow

Page 42 of 52

YV Landmark Engineering Group, Inc.
3340 38t Avenue, Suite 4 - Moline, IL 61265 - (309) 755.3400 - info@landgroup.biz



Final Engineering Report — Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 49W, Coopertown, Robertson County, TN
Landmark Project *01-21-1598 -

individually to each diffused assembly. In addltion, a quick release coupling or union shall be
provided for each pipe diffuses assembly downstream from the air adjustment valve.

Galney has WWTP in service for over 40 years with galvanized piping since our aeration tanks
provide a PH neutral environment. [nitially, they had some issues around the threads but changed
their procedure to spraying with galvanizing spray to increase the life expectancy. Gainey has not
had any major replacements.

Alr Diffusion System
Diffusers shall be provided parallel to the treatment flow in the aeration chamber. Each diffuser

asgembly shall be installed no more than twelve inches off the floor of the chamber nor more than
twelve inches away from the chamber sidewall, Diffusers shall be constructed of SCH40 polyvinyl
chloride plastic (PVC) and shall be designed to insure uniform mixing within the aeration chamber.
Fine air bubble distribution effected by the diffusers shall be adequate to provide all oxygen
necessary for the Aerobic Digestion process while maintaining an acceptable dissolved oxygen level
in the final plant effluent. The PVC piping is SCH 40 and performs well. Since the PVC is light
weight and inexpensive, when It does need replacing years down the line, the process is easy and
inexpensive.

atment
The next step in the process takes place in the settling compartment. Here there is no clrculation so
any remaining solids can settle to the tank bottom and be returned to the aeration chamber by the
sludge return.

Mixed liquors shall flow from the aeration chamber into the clarification chamber by hydraulic
displacement. The effective holding capacity of the clarifier Is calculated after excluding the lower
two-thirds, by height, of the hopper(s) and shall still be of sufficient volume to provide in excess of
four-hour retention of the daily flow. The clarifier chamber shall be designed so that the clarifier will
successfully perform its function of solids separation without hydraulic upset even when the
significant runoff period Is eight (8) hours.

Clarification

A final clarification chamber shall be provided for secondary treatment of the daily flow. It shall be
provided for a capacity of 21,658 gallons. The effluent weir shall be sufficlent length to provide an
overflow rate of 5,271 gallons per lineal foot per day at peak hourly flow and the surface area of the
tank shall provide a setting rate of 442 gallons per day per square foot at peak hourly flow.

The clarifier shall be constructed of properly reinforced five thousand PSI, twenty-eight-day
compression strength concrete. Each casting in the clarifier shall be monolithic unit with all four
walls incorporated into the tank section. The clarifier shall consist of essentially four independent
zones operating together to provide satisfactory solids separation. An inlet baffle zone shall be
provided at the flow Inlet to the clarification chamber. All transfer turbulence shall be dissipated
upstream, of the inlet baffle and its performance shall be adequate to eliminate all turbulence

Page 43 of 52

VLG ndmark Engineering Group, Inc.
3340 38th Avenue, Suite 4 — Moline, IL 61265 - {309) 755.3400 - info@landgroup.biz



Final Engineering Report - Derby Meadows On-site Decentralized WWTP
York Road & TN State Route 49W, Cooperiown, Robertson County, TN
Landmark Project *01-21-1598 —

downstream from the baffle. The area contained behind the baffle shall allow adequate capacity and
retention for surfacing of all buoyant material entering the clarifier. The baffle shall extend above the